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R % %S (Report ID): SH080310-043

P EEATE R (Part List)

No 7= i Z A AR N Lot U1k MEmT xR BN
Part Name Model Test Lab Report No. Issue Date

1 # 5 SHIM sEaE PONY SH080310-038 2008.03.14
2 $8% SCREW -— PONY SH080310-038 | 2008.03.14
3 21§ SCREW CAP Seece PONY SH080310-038 | 2008.03.14
4 L SPRING e PONY SH080310-038 | 2008.03.14
5 A Y QUARTZ GLASS TUBE e PONY SH080310-039 | 2008.03.18
6 BRERE AD::\EQSC sicisit o UESR PONY SH080310-040 | 2008.03.14
7 | 2% E BLACK CERAMICTUBE | — PONY SH080310-042 | 2008.03.14
8 g% # CERAMIC CUP S3sED PONY 060302-040 2006.03.08
9 | }i## ELECTROTHERMAL THREAD | —— SGS s 932 VCH | 2005.12.16
10 F /LK) MAGNESIAN OXIDE —_ PONY SH080310-041 2008.03.14
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= F A 2R R  Test Data(ppm)
No \
Part Name # (Cd) |8 (Pb) [’k (Hg) /(\c@f PBBs | PBDEs

1 #r SHIM ND. 1 NDLNE P ND e
2 g4 SCREW ND. || MDD | NDC ]l NBE e
3 % SCREW CAP ND. (| ND. 1 ND: o} MDD B
4 #i#k SPRING ND. I N ND T N et
5 1% $7EF QUARTZ GLASS TUBE ND. 1552908 ND: '} ND.-f =] —+——
6 |HuitAf H@4E ADIABATIC ASBESTINE PAPER| N.D. 9 ND. | ND. | ND. | ND.
7 (AN %7 BLACK CERAMIC TUBE N.D. | ND. | ND. N e T
8 Wg %A+ CERAMIC CUP — | ND. | ND.

9 i ELECTROTHERMAL THREAD ND. 110N b NB e |
10 S 1L86 MAGNESIAN OXIDE N.D. 16 ND. | ND. | ND. | ND.

#3E (Note): mg/kg=ppm
MDL =Method Detection Limit
N.D. = Not Detected (<MDL)
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